Polaris Ranger 400 Cab Back
Fits: 2010 Ranger 400
P/N 10728

Includes:

(1) Steel Bottom Section.

(1) Poly Carbonate Window (P/N 10728-02)
(10) P/N 9881 1-3/4” Quick Clamps.

(10) 1/4-20 x 3/4” min Flange Bolts-Black
(5) 1/4-20 Lock Nuts

(5) 1/4 Flat Washers

(4) Z-Brackets with nut (P/N 10728-03)

(1) 1/8” x 1” x 60” Foam Gasket

AN E D=

Installation:

1. The first thing to do is bolt the window and the bot-
tom section together. You will want to put the foam
gasket between the two to keep them from rattling.
Use the bolt, washers, and nuts. The washers and
nuts will go on the inside.

2. The Z-Brackets will attach behind the seats (see pic-
ture). You will need a torx bit to remove the stock
screws. You will use the screws to attach the Z-
brackets.

3. Remove all the nylon nuts and thumbscrews from
the quick connect clamps and set aside.

4. Install the cab back to the Z-Brackets using the re-
maining 3/4” bolts. Using the thumbscrews and
clamps secure the rest of the cab back to the cage.
You will put the nylon nuts on after you have it in
the correct location. DO NOT USE A IMPACT
GUN. THE STUDS CAN EASILY BE BROKEN IF
OVERTIGHTENED.

WWW.EXTREMEMETALPRODUCTS.COM '\
OFF-ROAD ACCESSORIES /
- . Cleveland, Qhio




